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XUNKE STANDARD

Test Report

Report No.: XKS2017R0828033E-05

Client : Dongguan Finecables Co., Ltd.

No.B5 Building, Nanmian Industrial Zone, Humen
Client Address: Town,Dongguan City, Guangdong Province, China.

Sample Name: Push-pull

Sample Model: 2B

Test Date: 2017.08.28~2017.09.27

Test Standard: IEC 60068-2013

Test Item: Environmental testing

Test Result:  See the following report

Tester: Wei.Wang Verifier:  Taylor.Chen Inspector: Leo.Cao

Engineer: we/; (‘i Engineer: Tafﬂﬂﬂ&lﬁny@ctor: : \“Ce”"’
1\

i

Shenzhen Xunke Standards Technical Seryvices Co., LTD

ue Date: 017.09.30

*The results relate only to the items tested, This report is considered invalidated without the special seal for
quality inspection,Report to alter is invalid,Copy report section is invalid. Please contact with us within 15 days

after you received the report if you have any questions with it.

Shenzhen Xunke Standards Technical Services Co., LTD
Add.:402/4F,Building A,Hongwan business center,Gushu community,
Xixiang street,Bao’an district,Shenzhen city,China.
Tel:(+86)-0755-23727890  Fax:(+86)-0755-23727890
Web.:http://www.xktest.cn E-mail:cs@xktest.cn
P.C.:518126
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Detection Category

MCommissioned test [JRoutine test CIEvaluation test CType test

Sample Source

MClient to send samples [0Sampling

Total sample

2PCS
volume
Sample No. Sample No.: 1#
The shape of sample: [Square MCircular
Sample Olrregular shape [Others
Appearance The color of sample: ~ Mmonochromatic
Cmulticolo [1Others
Sample
composition and | Composition: / Accessories: /
accessories
Sample Package | OPacking MNot Packaged

Sample quality
status

Before test,the declaration of sample state from client:
MQualified products [unqualified products
U Trial products LlOthers
The change of samples after test: [lYes
MNo

Environmental
conditions

Temperature: 25+3°C Relative humidity: 50+£10%

Sampling method

Sampling standard
or specification

Sampling plan

Sampling time

Sampling locations

Sampling
personnel
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1.Test requirement
According to IEC 60068-1-2013,environmental testing.

2.Test condition
High temperature test conditions

Page 2 of 5

Temperature . Normal temperature
Temperature Duration )
change rate recovery time
175°C 1°C/min 96h (4d) 2h
Low Temperature Test Conditions
Temperature 4 Normal temperature
Temperature Duration .
change rate recovery time
-55C 1°C/min 96h (4d) 2h
Constant humidity and heat test conditions
Temperature . Normal temperature
Temperature Duration . Temperature
change rate recovery time
40°C 93%RH 1°C/min 504h (21d) 2h
3. Test equipment
Equipment name Model Calibration date
TengpErature Hugidity MHU-225 2017.03.19~2018.03.18
Test Chamber

4. Test result

Sampig Mode.| Test item Requirement Result Dgter
name mine
. After testing, there is
High .
no functional damage
temperature SO Pass
and the function is
test
normal.
Connectors are not After testing, there is
Low :
allowed to suffer from no functional damage
Push-pull| 2B | Temperature . 7. Pass
Test functional damage after |and the function is
testing. normal.
After testing, there is
Constant tng,
- no functional damage
humidity and N Pass
and the function is
heat test
normal.
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5. Photo of Sample
Before test After test

6. Test curve
High temperature test

B8] @53




XKS) RETS

XUNKE STANDARD

Test Report

Report No.: XKS2017R0828033E-05 Page 4 of 5

6. Test curve
Low Temperature Test
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1A A7 IEEREER S I H Z TR H .

There is any discrepancy in this report, please after receipt of the report made in
writing within 15 days.
2 AR TR R R 15 T N B AL TR

This report is considered invalidated without the Special Seal for Inspection of the XKS.
3. AT AL B AR A SR SR 5T, 75 WA B AN AR S AE AR AR 5K 514 F:

The authorized agencies responsible for the authenticity of the representative of the

sample and the information, otherwise, the unit does not undertake any responsibility.

A AR DO PIIIRE d A2 5T, AMEONAL 2 2 IREE AT o X T B (A Y A (s B 2L I
BERIAIEAR R S URE R R, ALK S5 FE ST E

This report is only responsible for the test sample, not as a social justice data
usage. For the use of test data and the use of direct or indirect losses and legal
consequences, My company does not undertake any economic and legal responsibility.
S AT B GBI F IR b, BB BT 2 AR .
Do not repetitive or retest samples, entrust unit giving up of retest.
B AEATIN s, REHERAER AL, AFER 7 RS IR  .
At any time ,without the written approval of XKS report shall not be part of the copy
detection.
7 A BT AT BUAE 56 BCINA J5 AL 1 BT i
My company has the right to the complete test after processing the measured samples.
8 AL PRAEM XA 2 A IEME, RSB IRLABE B, BRSO S R A R AT IR 355 .
My company to ensure that the test objective, impartial to entrust units of the commercial

information, technical documents such as commercial secrets confidential obligations.

--End of Report--



